

EXPERTS IN TESTING AND CERTIFICATION SINCE 1954



42777 TRADE WEST DRIVE, STERLING, VA 20166
571-300-7050 | EXPERTS@CAPITALTESTING.ORG | WWW.CAPITALTESTING.ORG

FORMERLY HPVA LABORATORIES®

Certificate Of Flame Spread Compliance

Trimac Panel Products

805 South 2nd St., Harrisburg, OR 97446

Capital TestingSM officially recognizes the following mill's production as certified to meet the specified flame spread and smoke developed index class designations stated in this certificate. These class designations are based on those defined by the International Code Council (ICC) model building codes and the National Fire Protection Association (NFPA) Life Safety Code, NFPA 101.

Class*	Flame Spread Index (FSI)	Smoke Developed Index (SDI)
A	0 - 25	0 - 450
B	26 - 75	0 - 450
C	76 - 200	0 - 450

The products listed in this certificate, as defined by the facilities' Quality Control Manual, may now carry the Capital Testing certification label. Certification is granted to this facility based on third party-audited conformance and commitment to the quality control procedures necessary to ensure production meets the respective class designation requirements, as well as confirmation through semi-annual testing of each product type to the ASTM E84 standard (equivalent to UL 723 and NFPA 255).



A handwritten signature in blue ink that reads "Josh Hosen".

Josh Hosen,
Managing Director, Capital TestingSM

Date Re-issued:
March 24th, 2026

Expiration Date:
March 31st, 2028

EXPERTS IN TESTING AND CERTIFICATION SINCE 1954



42777 TRADE WEST DRIVE, STERLING, VA 20166
571-300-7050 | EXPERTS@CAPITALTESTING.ORG | WWW.CAPITALTESTING.ORG

FORMERLY HPVA LABORATORIES®

Certificate Of Flame Spread Compliance

Trimac Panel Products

805 South 2nd St., Harrisburg, OR 97446

Scope of Certification

Product Types	FSI/SDI Class Designation
2.7mm-thick paper-laminated/unfinished grooved import hardwood plywood	C*
2.7mm-thick vinyl-laminated/unfinished grooved import hardwood plywood	C*
3mm - 4.7mm-thick paper-laminated/printed/unfinished grooved MDF	C*

*Test results are based on testing panels self-supported in the Steiner tunnel, as well as mounted to Type X drywall per manufacturer instructions.

Date Re-issued:
March 24th, 2026

Expiration Date:
March 31st, 2028



Page 2 of 2

A handwritten signature in blue ink that reads "Josh Hosen".

Josh Hosen,
Managing Director, Capital TestingSM